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W PITT B TP-SMN-01-355 36V 630Wh
R 2 AR Chinese }
Name of Sample EE 3 / !
English
a5 1118060343
Sample No.
B0 Y, S _AHHT RO FRAE
Consignor /
& R4 AT CEHO HRAT |
Manufacturer /
B ik B E CGETRETRYEMMERE RISAARAE T
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
H Ak BAE CCFBREEHNRNS SRARETU i
ST/SG/AC, 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8 38,3
S S 3 ; e
I B, WA
ppearance Black Plagtics cement and metal shell
B ded B 2018-06-08 At 8 B 2018-06-29 ~ 2018-07-27
Accepted Date Tcst Date
. AR BRI YR sl whily  AMER B A H SRR
AR E
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems ¢ircuit, Impact, Overcharge, Forced discharge
R, ZFERFAESE COTRBREEMPEDCE B
ST/%/AC 10/11/I{ev 6 98, 3AEHEER,
Mrm) 2k |The sanple has passed the test items of UNITED NATIONS “Re
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Ct‘lter
Conclusion  |38.3 {
A3 E1 B (Date) -
& T 78 N AT L s Rochargeable Lithium Battery. /
Comment
& SR SRR / W B L A
Conslgnor 215500
Address Post Code I
ot \/ ‘ W" W A% T“’E"? %)
Approver: “ Checker: Compiler:
e

Title:

EILE TR (Vice chief engincor)
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2/11 !
il 2 A J—\‘i ‘." o AE “l— N " s
gy | BMAALM | AERR AR Rk | AMER | S
No Name of Test Standard requirement or The Test R it C lusi Remark |
' ltems Clause Number of Standard est esu onclusion emar !
R e
ST T ST/S6/AC. 10/11/Rev. 6 38,3 BRERT. 1 s 1
1 -I%Eﬂﬁm UN Manual of Tests and Criteria éﬁgﬂrﬁpendix 1 .'éﬂgg /
Altitude $1/SG/AC. 10/11/Rev. 8 Soction 38,3 Test T, 1 Pagsed
gimglation
lﬁ}f};ﬂ «?eajfm%%;@mm% %&Ffﬂﬁ?ﬂ
4 3 3= FALY S1/S6/AC. 10/11/Rev. 6 38.3 M. 2 e 2
2 | ﬁMUw‘ ——=|N=Manual=al—I'es te=ant=Criter i iegff;ﬁe_ﬁhﬁ“ 7 ""éﬁ%? e A _
Thermal test  |ST/S6/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Pessed
TEBE (T Ta ke D TR ER
M FREY ST/SG/AC. 10/11/Rev. 6 38.3 WIT. 3 | MM 3
3 ﬁu’b l_IJI‘\[wgdznua{ ué ']‘e.‘;ti aﬁd Crit:fhia i g I A dix 3 A;‘zg. /
Vibration ST/SG/AC. 10/11/Rev. B Section 38 3 Test T.3 | c PrortiX Pa“gse 4
?‘W ﬂ?&ﬂ;ﬁﬁi[‘ﬁ%@%mmﬂﬂﬂ &mm?é
. Ty ST/SG/AC. 10/11/Rev. 6 38, 3 WRAT. 4 WL 4
4 wji& UN Manual of Tests and Criteria ?efjﬁpendix 4 ‘%i% /
, Shock ST/SG/AC. 10/11/Rev, 6 Section 38,3 Test T.4 Passed ‘
1%;;51 «%fﬁﬁﬁiﬁwﬁémﬂqw%ﬁgﬁnﬁﬂ
! FHY S1/SG/AC. 10/11/Rev. 6 38.3 IAMT. 5 JES
5 M‘ﬁ% UN Manual of Tests and Criteria ifjﬁpgndix 5 '3-1.%. / !
Exterpal short [sr/sc/ac. 10/11/Rev. & Section 38,3 Test T.5 P ,1 \
circuit el ]
RS (ETERRRPERIEETT Bk
it P}y ST/SG/AC 10/11/Rev. 6 38.3 BIT.6 | RMHHE 6 ‘
4] al UN Manval of Tests and Criteria See Appendix 6 £ /
Impact ST/86G/AC. 10/11/Rev. & Section 38.3 Test T.6 Passed
W H (et a e R BT AR AR
2SR, Y ST/SG/AC. 10/11/Rev. 6 38,3 WIRT. 7 | WKFE 7 ;
7 UN Manual of Tests and Criteria See Appendix 7 &k / !
Overcharge ST/SG/AC. §0/11/Rev. 6 Section 38.3 Test T.7 Pagsed ;
1?;-%@ «;j/!%i];ﬁ’f.@Iﬁ}%i}'fjﬁ'ﬁ’m@i)‘t%i%ﬁ$n%ﬂlf |
TR ke FAIY ST/SG/AC. 10/11/Rev. 6 38.3 HAEHT. 8 e 8
8 ‘Jﬁﬂﬂ]fﬁ(iﬂ UN Manual of Tests and Criteria ;;lgﬁjipendix 8 ﬁﬁ? /
Forced discharge {s1/56/AC. 10/11/Rev. 6 Section 38.3 Test T.8 e Passed
MRS R TRERRIE : 21°C—24°C ; BRBGLIE : /%
Test Environment Ambient temperature:21°'C-24'C;Ambient humidity:/%
Condition
A B /
. Test ltem
RS M L -
Subcontracted Test S gy | A / R & / |
Condition Subcontracted | Name Post Code |
-~ ‘L
Laboratory Huik / 1% /
Address Tel
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A% 1 WA LA | A
No. Name of Test Items Altitude simulation
L) T 2 . - - o
e, ’]’%vﬁrf&.’&% RIA Before R E After ] FERE 5?‘}';?;‘\%5. Hop
VR Sample Status RE Fr 5 RE Fr34 95 | Mass Loss | Residual | &
Sample Mass ocv Mass OCv OCV  |Other
No. /g v /g Y 1% % Fvent
_oop | JOWCERFM | aupn 0 | 49 a4 a752 0t 4110 000 6935 o
TCYC ol Ly charged %= =k == > : oo
002 | oedsih | svee.0 | 4135 | 3766.0 | 41.08 0.00 | 99.35 | ©
003 | oereAdRm | a750.0 | 436 | 37505 | 41.10 0.00 | 99.37 | ©
004 | ond R 0| srsa0 | 4nsr | s7szo | 4Ll 0. 00 99.37 | ©
005 | soveroi @B | a7s8.0 | 4135 | 3758.0 | 41.08 0.00 | 99.35 | ©
006 | moeroiEml | srsrs | 4n38 | 37875 | 4111 0.00 | 99.40 | ©
007 | someryi®ih | 87865 | 4137 | 3vs6.5 | 4111 0.00 | 99.37 | o
008 | gl 1 74000 | 4l37 | 37400 | 4n11 0. 00 99.37 | o©
yx_Fﬁ EThiS S]J?Rceefti ILtl::;Li‘inonally

Hod: L V-IRAL DR AR PR O-A k. LRA. MR, LBE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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4/11
A% ) BARA £ | S
No. Name of Test Items Thermal test
IR H Bef: A Af
#a | Hers [l Bele LS T P PP
S % Sample Status RE | FAREE RE F#-% /& | Mass Loss| Residual | L
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g v % /%  |BEvent
=A== ___];C_Y:Cir:"{li?ﬁ_m_ —— et A = A | — R e J:B=5: A== =—=0R=R% —y—
AV ¥ ].CYC Fully [:hﬂl"ged [V v iy LTl 1Y JITJ L) jr AV PR W AUV Y LSOO L)
002 | oyrcm @A | 3766.0 | 4108 | 3765.5 | 40.64 0.0 | 98.93 | o
003 | oynciERE | 3750.5 | 4110 | 3750.0 | 40.67 0. 01 98.95 | o
004 | uerreddh | 37520 | 4111 | 3752.0 | 40.67 0.00 | 98.93 | ©
005 | oo | 3758.0 | 4108 | 3758.0 | 40.64 0.00 | 9893 | o
006 | sooeisi®Bm | 37575 | 4111 | 3757.5 | 40.66 0.00 | 9891 | o
007 | gomericrt@ it | 37e6.5 | 4111 | 37560 | 40.66 0. 01 98.91 | o
008 | goororaiiith | 3740.0 | 4111 | 3740.0 | 40.66 0.00 | 9891 | o
1 s [T intentionall
J"‘F i r_: 1s Spalceeftiﬂbl(:]nkl chally

Note: L-Legkage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BARE LA | B ;
No. Name of Test Items Vibration ;
#‘% *’%g’%aj\} ﬁ%‘ﬁﬂ_ Before RIE G After ﬁ%;}ﬁk %‘J’%‘%}i ;j\-_%
o Sample Status HE g s RE | FF8RE | MassLoss| Residual | RE
Sample Mass OCcy Mass oCcv ocvy Other
No. g Y g v 1% % Event
_ |00l | ettt | 3rsi5 | 4063 | 37520 | 40,44 0.00_ | 99.56 | o
002 | oyecncERAR | 3766.5 | 40.64 | 3765.5 | 40.48 0. 00 99, 61 0
e i
003 | iliuEER® | 37500 | d0.67 | 3750.5 | 40.53 | 0.00 | 99.66 | o
004 | ecr®R® | 37520 | 40.67 | 3751.5 | 40.55 0.01 | 99.70 0
005 | g | 3788.0 | 40,64 | 3758.0 | 40.49 0.00 | 99.63 0
006 | govroah | 3757.5 | 40.66 | 3757.5 | 40.52 0.00 | 99.66 0
007 | . SUCICEERAE ) 9956 0 | 40.66 | 3756.0 | 4052 0.00 | 99.66 0
-
008 | gocemERM | 3740.0 | 40.66 | 3740.0 | 40,52 0,00 | 99.66 | o
j—FfrE EThis gpace intentionally ;1

left blank

Hik: LR V-RA DR RS FoRK 0-AME. RRA. LMK L. Rk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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] ;
| B5 . MR B 4 A it i
;3 No. Name of Test Items Shock }
5‘ RIRH Bef RIJE After _ |
;ﬁgﬂ‘ﬁz #‘R’%& ﬁgﬁé’r €Iore ﬂgﬁ 2 5]} }ﬁ:'&#ﬁk %u%%m _}l‘.ff&, |
P Sample %t;:us FE | FmeE| RE Fr#d, B | Mass Loss | Residual | FL&
Sample| Mass | OCV | Mass ocv oCy | Other
No /g A /g v 1% /% Event
— = AN l—— __lcgciﬁ*}z\ﬁﬁ == =R ED—N = A=l D701 A= —= A=A ——= =05 —
WUt 1CVC Fully charged JtraJzmu T B2 D rRY) R0 [Wivl¥) 9980 (]
1CYCHE A L
; 002 | (oveprieie o | aves.5 | 40.48 | 3766.5 | 40.44 0. 00 99.90 | o
i aar
; 003 | @R | s7s0.5 | 40.53 | 37515 | 40.50 0, 00 99.93 | o
004 | yiranrad o | 37515 | 40.55 | 37525 | 4052 | 000 | 99.93 | o
oy 1
005 | soorrorien® o1 3758.0 [ 40.49 | 3758.5 | 40.44 0, 00 99.88 | o |
006 | sumorrioi® | 37575 | 40,52 | 3788.0 | 40.52 0.00 | 100.00 | o
007 B0CYC Tully charged 37560 o2 Ftobo 0ot 0-oe 99799 0
008 | moverondsit | sr40.0 | 4052 | svdlo | 4049 0. 00 9,03 | o !
QL_F"_:I:EJI‘MS spalceeftir;)tle;;tki'onal1y

Bk Ll V-iRA DM R-aREL Flek 0-Aik. LRA. LMK, RaZ. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 5 Rrni R B 4 A HME o

No. Name of Test liems External short circuit
i AR Mf iﬁnﬁlﬁeﬁﬁﬁure FAULR
Sample No. Sample Status o C Other Event

001 myécﬁﬁﬁffﬁlﬁged 58.6 0

o0 il | M4 ) o |

003 lCYéC[{Eﬁfﬁgged 98.5 Y

004 1CYéCF’S%?§§ng 98.3 Y

005 50(:38?5???&53;;9(1 58.7 ©

006 S0CYC Pty shavged 58.6 0

007 Eocggcggﬁfﬁziged 58. 8 0

008 BOCYCHEA TR HL 58. 5 o

HB0CYC Fully charged

N This space intentionally left
MFEH is space Lnbleannkmnl y le

BiE: DR R-BKR F-AL K O-Ffgik. AALK. Rl

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupiure.
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A% . RRRE 4 | i
No. ____Name of Test Items Impact
¥ % I8
HasF HERE e i i L SRS
Sample No. Sample Status ax. x en}auc cmperature Other Event
ICVC BORA & "
009 1CYC 60% Capacity 24.3 0
1CYC 50%% =
_ ________21_'0_ _ __'!I“\"_I"__r\n% f‘nnnni_‘l‘_\;____ _ I _2_4_' O _ O
1CYC BO%A R
011 ICYC 50% Capacity 24.2 O
ICYC BO%ZESRE
012 1CYC 50% Capacity 24.2 O
1CYC BO%AE
013 1CYC 50% Capacity 4.1 O
DR 2R This space intenticnally left

Hiz: DMK FARR O-RMfR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . BWAE L | T

No. Name of Test Itemns Overcharge
Ao tp A IR A KRR
Sample No. Sample Status Other Event

1CYCH AT

014 1CYC Fully charged O

015 1CYCHE A Fh 0
e JOYC Pully charged

50CYC ['ully charged

PUFEX A This space intentionally left blank

Bd: DA F-RLR O~k LATK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

016 1GHC Pty shotged 0

017 lCYéCgﬁfﬁiézE:iged ©

018 Socggcﬁgiﬁféfigiged O

019 SOCYC Puly charaed 0

020 5OC$8C§Eﬁ?§$ged 0

021 | 50CYCTRATE o ¥
4
¢
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) s 3 A B 4 AR S AR A
No. Name of Test Items Forced discharge
Mo ll 5 PR A FIE
Sample No. Sample Status Other Event
022 e lr"chlcffﬁiszarged 0
0| oty deemed | o
024 10YC lFingliE%iﬁf:Earged 0
025 e lri;ch.iE%fg(cTarged 0
026 1CYC llguyl{:l};a%ihgc?arged 0
027 1cYC 1Fcuylcﬁﬁbgi~,ﬁf:u~ged 0
028 10YC 11Cu‘{1c li'%_%ﬁsj{cﬁitrged 0
029 1GYG I'FQ‘{](:]%‘%}J}}E&WBV' Q
030 1CYC llCquC 1%ﬁ%c?arged 0
031 1CYC llpllflclf’ﬁ%if((rgtrged 0
032 50@\!(5:i (ﬁf 1%%}%{c?arged 0
033 5OCYC5 [;Luyl(i?zhi{cfarged 0
034 EUCYS%%?%%EMEM 0
035 EOCY(?ggyﬁ%%zifarged 0
036 50(:\((? Ogﬁiﬁ%gcfarged 0
037 50(;\{(‘;H ?%thjye %ﬁfcll;rged 0
038 SOCYC5 ?(uylﬁﬁzfcfarged 0
039 EOCY05 ?iYﬁ%ﬁE‘E{Cr}?‘argod 0
040 SOCYC5 (ﬁYf Lﬁf %I’E{cﬁlrged 0
041 SOCYC{SOI%Yﬁia%i%:EEMged 0

&k DR ALK -k, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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